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Competences and Guarantees

DEKRA is a testing laboratory competent to carry out the tests described in this report.
In order to assure the traceability to other national and international laboratories, DEKRA has a calibration and

maintenance program for its measurement equipment.

DEKRA guarantees the reliability of the data presented in this report, which is the result of the measurements and
the tests performed to the item under test on the date and under the conditions stated in the report and it is based

on the knowledge and technical facilities available at DEKRA at the time of performance of the test.

DEKRA is liable to the client for the maintenance of the confidentiality of all information related to the item under

test and the results of the test.
The results presented in this Test Report apply only to the particular item under test established in this document.

IMPORTANT: No parts of this report may be reproduced or quoted out of context, in any form or by any means,

except in full, without the previous written permission of DEKRA.

General Conditions

1. The test results relate only to the samples tested.

2. The testresults shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.
This report must not be used to claim product endorsement by TAF or any agency of the government.

4. The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co.,
Ltd.

5. Measurement uncertainties evaluated for each testing system and associated connections are given here to
provide the system information for reference. Compliance determinations do not take into account

measurement uncertainties for each testing system, but are based on the results of the compliance

measurement.
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Summary of Test Result

gg eret Test Items ® ARSeSS/L;I;\IL) Remark
3 AC Power Line Conducted Emission PASS -
4 Emission Bandwidth PASS -
5 Maximum Conducted Output Power PASS -
6 Maximum Power Spectral Density PASS -
7 Transmitter Radiated Spurious Emission PASS -

Comments and Explanations

The declared of product specification for EUT presented in the report are provided by the manufacturer, and the
manufacturer takes all the responsibilities for the accuracy of product specification.

Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are provided by the

manufacturer who will take all responsibilities for the accuracy.
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1.
1.1.

General Information

EUT Description

Frequency Range

5470 ~ 5850 MHz

Operating Frequency /
Channel Number

IEEE 802.11a

IEEE 802.11n/ac/ax/be (20 MHz)

5500 ~ 5700 MHz / 11 Channels

IEEE 802.11n/ac/ax/be (40 MHz)

5510 ~ 5670 MHz / 5 Channels

IEEE 802.11ac/ax/be (80 MHz)

5530 ~ 5610 MHz / 2 Channels

IEEE 802.11ac/ax/be (160 MHz)

5570 MHz / 1 Channel

Type of Modulation

IEEE 802.11a/n

OFDM-BPSK, QPSK, 16QAM, 64QAM

IEEE 802.11ac

OFDM-BPSK, QPSK, 16QAM, 64QAM,
256QAM

IEEE 802.11ax

OFDMA-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM

IEEE 802.11be

OFDMA-BPSK, QPSK, 16QAM, 64QAM,
256QAM, 1024QAM, 4096QAM

Accessories Information

Equipment
No. auip Brand Name Model No. Remark
Name

1 Cradle msi GUBESG65 Cradle | With cable: Shielded, 0.9m
Antenna Information
Ant. Brand Name Model No. Type Antenna Gain (dBi) Directional Gain (dBi)

1 WHA YU C059-510503-A PCB 2.67

5.68
2 WHA YU C059-510504-A PCB 2.66

Directional Gain = 10log [(10620 + 106220 +  + 106N/20)2 / Ny

For IEEE 802.11a/n/ac/ax/be Mode: (2TX, 2RX)

Both Ant. 1 and Ant. 2 can be used as transmitting/receiving antennas, and they can transmit/receive signal

simultaneously.

TEL : +886-3-582-8001
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1.2. EUT Information

EUT Power Type From Host system

TPC Function X | with TPC Function [ ]| without TPC Function
Weather Band X | With 5600 ~ 5650 MHz [1 | Without 5600 ~ 5650 MHz
(5600 ~ 5650 MHz)
Beamforming Function [ 1 | with beamforming X | Without beamforming
ngs_olulr:f/:e”'t of I | Full RU [ | Partial RU

[ 1 | Outdoor AP [ 1| Indoor AP
PR T [] | Fixed P2P AP X | Client

1.3. Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

¢ 47 CFR FCC Part 15

¢  ANSI C63.10-2013

+  KDB 789033 D02 v02r01

The following reference test guidance is not within the scope of accreditation of TAF.

¢  KDB 662911 D01 v02r01

¢ KDB 412172 D01 v01r01

¢  KDB 414788 D01 v01r01
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1.4.

Testing Location Information

Testing Location Information

Test Laboratory : DEKRA Testing and Certification Co., Ltd.

1 ADD: No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061,
Taiwan, R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

2 ADD: No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 31061, Taiwan,
R.O.C.
(TAF: 3024) | TEL: +886-3-582-8001 FAX: +886-3-582-8958

Test site Designation No. TW3024 with FCC.
Conformity Assessment Body Identifier (CABID) TW3024 with ISED.

Test site number for address 1 includes HC-SRO02. Test site number for address 2 includes HC-CB02,
HC-CB03, HC-CB04, HC-SR10 and HC-SR12.

Test Condition Test Site No. | Test Engineer Test Environment Test Date
(°C /%)
AC Conduction Emission HC-SR02 Gary Liao 19~21/60~61.5 2024/11/21~2024/11/22
RF Conducted Emission HC-SR12 Kevin Teng | 22.8~24.2/49.2~52.1 | 2024/10/01~2024/11/22
Ling Chen
Radiated Emission HC-CB04 Cyril Chen 22.7~24.9 /1 47.2~50.9 | 2024/10/08~2024/10/29
Brook Cheng

1.5. Measurement Uncertainty

Uncertainties have been calculated according to the DEKRA internal document with the emissions test results be

included in the report. The measurement uncertainties given below are based on a 95% confidence level (based

on a coverage factor (k=2).

Test Item Uncertainty
AC Power Line Conducted Emission +2.34dB
Emission Bandwidth +636.54 Hz
Maximum Conducted Output Power +1.16 dB
Maximum Power Spectral Density +2.47 dB

Transmitter Radiated Spurious Emission

+ 3.52 dB below 1 GHz
+ 3.56 dB above 1 GHz

TEL : +886-3-582-8001
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1.6. List of Test Equipment
HC-SR02
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Artificial Mains 9kHz-30MHz,

R&S ENV4200 848411/010 . 2023/12/15 2024/12/14
Network 4line/100A
EMI Test Receiver R&S ESR3 102608 9 kHz - 3.6 GHz 2024/09/11 2025/09/10
Two-Line V-Network | R&S ENV216 100096 9kHz-30MHz 2024/06/03 2025/06/02
Coaxial Cable(9 m) | Harbour RG-400 HC-SR02 9 kHz-2500 MHz 2024/08/15 2025/08/14

) . €3 210616 dekra

EMI Testing System | Audix Vo HC-SR02 N/A N/A N/A
HC-SR12
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
High Speed Peak
Power Meter Dual Anritsu ML2496A 1947001 0.3-40 GHz 2024/01/09 2025/01/08
Input
Pulse Power Sensor | Anritsu MA2411B 1911082 0.3-40 GHz 2024/01/09 2025/01/08
Pulse Power Sensor | Anritsu MA2411B 1911083 0.3-40 GHz 2024/01/09 2025/01/08
Signal & Spectrum

R&S FSv40 101869 10Hz-40GHz 2024/06/20 2025/06/19
Analyzer
HC-CB04
Instrument Manufacturer Model No. Serial No. Characteristics Cal. Date Next Cal. Date
Signal and

R&S FSVA40 101435 10 Hz-40 GHz 2024/05/17 2025/05/16
Spectrum Analyzer
Trilog Broadband

Schwarzbeck VULB 9168 1209 30 MHz-2 GHz 2024/06/11 2025/06/10
Antenna
Double Ridged Horn

RF SPIN DRH18-E 211212A18EN | 1G-18GHz 2023/11/17 2024/11/16
Antenna
Horn Antenna Schwarzbeck BBHA 9170 203 18G-40GHz 2024/02/02 2025/02/01
Pre-Amplifier EMCI EMC01820I 980364 30M-8 GHz,20 dB 2024/06/04 2025/06/03
Pre-Amplifier EMEC EMO01G18GA 060835 1-18 GHz,50 dB 2024/07/16 2025/07/15
Pre-Amplifier SGH SGH184 20230411-2 18G-40 GHz,54 dB | 2024/04/23 2025/04/22
EMI Test Receiver R&S ESR7 102260 10 Hz-7 GHz 2023/11/27 2024/11/26
Magnetic Loop

Teseq HLA 6121 49611 0.01-30 MHz 2024/02/23 2025/02/22
Antenna

) 30 MHz-18 GHz,
Coaxial Cable Huber+Suhner SF104 HC-CB04 1m 2024/08/07 2025/08/06
. Huber+Suhner,R

Coaxial Cable osnol SF102_UP0264 HC-CB04-1 18-40 GHz, 3m 2024/08/13 2025/08/12
Radiated Software Audix e3V9 HC-CB04_1 N/A N/A N/A
Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2. Test Configuration of EUT
2.1 Test Condition

EUT Operational Condition

Testing Voltage AC 120V/60Hz

2.2. Test Frequency Mode

Test Software AX Series MP Toolkit
<2TX, NSS 1>
F
Modulation rt(al\c;llj_'ezr)\cy Power Setting
5500 12.5
802.11a 5580 12.5
5700 12.5
5500 13.0
802.11be (20 MHz) 5580 13.0
5700 13.0
5510 12.5
802.11be (40 MHz) 5550 12.5
5670 12.5
5530 12.5
802.11be (80 MHz) 5610 125
802.11be (160 MHz) 5570 12.5
<2TX, NSS 2>
Frequenc
Modulation (l\lez) y Power Setting
5500 13.0
802.11be (20 MHz) 5580 12.5
5700 13.0
5510 12.5
802.11be (40 MHz) 5550 12.5
5670 12.5
5530 12.5
802.11be (80 MHz) 5610 125
802.11be (160 MHz) 5570 12.5
TEL : +886-3-582-8001 Page Number : 11 of 25
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2.3. Duty Cycle

<2TX, NSS 1>
Modulation On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
(ms) (ms) (%) (dB) VBW (kHz)
802.11a 0.087 0.292 29.79 5.259 11.494
802.11be (20 MHz) 0.334 0.540 61.85 2.086 2.994
802.11be (40 MHz) 0.334 0.540 61.85 2.086 2.994
802.11be (80 MHz) 0.332 0.540 61.48 2.113 3.012
802.11be (160 MHz) 0.332 0.540 61.48 2.11 3.012

Note: The duty factor will compensate for the total power and power spectral density.
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802.11a 802.11be (20 MHz)

802.11be (40 MHz) 802.11be (80 MHz)

802.11be (160 MHz)
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<2TX, NSS 2>
: On Time On+Off Time Duty Cycle Duty Factor 1/T Minimum
Modulation
(ms) (ms) (%) (dB) VBW (kHz)
802.11be (20 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (40 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (80 MHz) 0.348 0.556 62.59 2.035 2.874
802.11be (160 MHz) 0.348 0.556 62.59 2.03 2.874
Note: The duty factor will compensate for the total power and power spectral density.
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802.11be (20 MHz) 802.11be (40 MHz)

802.11be (80 MHz) 802.11be (160 MHz)
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2.4. The Worst Case Measurement Configuration

Tests Item AC Power Line Conducted Emission
Test Condition AC power line conducted measurement for line and neutral
Operating Mode Transmit

Tests Item Emission Bandwidth

Maximum Conducted Output Power
Maximum Power Spectral Density

Test Condition Conducted measurement at transmit chains
Tests Item Transmitter Radiated Spurious Emission
Test Condition Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should be
performed with highest antenna gain of each antenna type.

Operating Mode < 1GHz | Transmit

Operating Mode > 1GHz | Transmit

The EUT was performed at X axis, Y axis and Z axis position for radiated spurious emission test.
The worst case was found at Z axis, so the measurement will follow this same test configuration.

Note:

1. Determining compliance shall be based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.

2. For radiated emission below 1 GHz and AC power line conducted emission have performed all modes of
operation were investigated and the worst-case emissions are reported.

3. The modulation and bandwidth are similar for 802.11n mode for HT20/HT40, 802.11ac mode for
VHT20/VHT40/VHT80/VHT160, 802.11ax mode for HEW20/HEW40/HEW80/HEW160 and 802.11be mode
for EHT20/EHT40/EHT80/EHT160, therefore investigated worst case to representative mode in test report.
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2.5. Tested System Details
No. Equipment Brand Name Model No. Serial No.
1 Notebook ASUS BX310U J5NOCV04S32319B
2.6. Configuration of tested System
Connection Diagram
L
(A)
EUT
Turn Table
Notebook
{1
Signal Cable Type Signal cable Description
A USB Cable Non-Shielded, 10m

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number ;17 of 25
Issued Date :Jan. 16, 2025
Report Version : V1.0




Report No. : 2470803R-RFUSV03S-C

3. AC Power Line Conducted Emission

3.1 Test Setup

3.2. Test Limit

Frequency (MHz) QP (dBuV) AV (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46

5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.

3.3. Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of nhominal size, 1 m by
1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was located 40 cm to the
rear of the EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting surface. The
EUT and simulators are connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are
also connected to the main power through a LISN. (Please refer to the block diagram of the test setup and

photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was individually

connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back and forth at the
center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15 MHz to 30 MHz using a receiver

bandwidth of 9 kHz.

3.4. Test Result of AC Power Line Conducted Emission

Refer as Appendix A
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4. Emission Bandwidth

4.1. Test Setup

4.2. Test Limit

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500kHz (within the 5.725-5.85GHz and 5.85-5.896GHZz)

4.3. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.
DTS Bandwidth :

Set RBW = 100kHz, VBW =3xRBW, Sweep time=Auto, Set Peak detector.

4.4, Test Result of Emission Bandwidth

Refer as Appendix B
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5. Maximum Conducted Output Power

5.1 Test Setup

For straddle channels:

For othes channels:
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5.2. Test Limit

For the 5.47-5.725 GHz bands, the maximum conducted output power over the frequency bands of operation
shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in
megahertz. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6 dBi.

5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested according to U-NII test procedure of KDB 789033.

5.4. Test Result of Maximum Conducted Output Power

Refer as Appendix C
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6. Maximum Power Spectral Density

6.1. Test Setup

6.2. Test Limit

For the 5.25 ~ 5.35 GHz ,5470 ~ 5600 MHz and 5650 ~ 5725 MHz, the peak power spectral density shall not
exceed 11 dBm in any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna exceeds 6
dBi.

6.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033.

6.4. Test Result of Maximum Power Spectral Density

Refer as Appendix D
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7. Transmitter Radiated Spurious Emission
7.1. Test Setup

9 kHz ~ 30 MHz

30 MHz ~ 1 GHz

Above 1 GHz
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7.2. Test Limit

Frequency Field strength Field strength Measurement distance
(MH2) (uV/m) (dBuV/m) (m)
0.009 — 0.490 2400/F(kHz) 20 log (2400/F(kHz)) 300
0.490 — 1.705 24000/F(kHz) 20 log (24000/F(kHz)) 30
1.705 - 30 30 295 30
30-88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
Above 960 500 54 3
Remarks:

1. Field strength (dBuV/m) = 20 log Field strength (uV/m)
2. In the Above Table, the tighter limit applies at the band edges.
2. Distance refers to the distance in meters between the measuring instrument antenna and the closed point of

any part of the device or system

Unwanted Emission out of the restricted bands Test Limit

Frequency EIRP Limit Equivalent Field Strength
(MHz) (dBm/MHz) (dBuV/im@3m)
5470 — 5725 -27 68.2

Remark:

The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

E= uV/m, where P is the eirp (Watts).
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7.3. Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 or 1.5 meter above ground. The turn table
can rotate 360 degrees to determine the position of the maximum emission level. The EUT was positioned
such that the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum emission level.
Both horizontal and vertical polarization of the antenna are set on measurement. In order to find the
maximum emission, all of the interface cables must be manipulated according to ANSI C63.10: 2013 on
radiated measurement.

The additional latch filter below 1 GHz was used to measure the level of harmonics radiated emission during
field dtrength of harmonics measurement.

The bandwidth below 1 GHz setting on the field strength meter is 120 kHz, above 1 GHz are 1 MHz.

The frequency range from 9 kHz to 10th harmonics and included The frequency range from the lowest

oscillator frequency generated within the device up to the 10th harmonic was checked is checked.

7.4. Test Result of Transmitter Radiated Spurious Emission

Refer as Appendix E
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Appendix A. Test Result of AC Power Line Conducted Emission

Test Mode

Transmit

Phase

Line

Test Cond

ition

802.11be (80 MHz) / Ant. 1 + Ant. 2

80

U
B8R F 2 B S
0 0 8 06 8 06 0 ©

Lewel (dBuvwW)

CLASS B QP

CLASS B_

AN

=1

W

3 . e
20
: -
15 o5 Frequeﬁcy:MHz} A0 20 3npeak
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.235 39.01 62.27 -23.26 29.34 9.67 QP
0.235 26.63 52.27 -25.64 16.96 9.67 AV
3 0.403 35.34 57.80 -22.45 25.67 9.67 QP
*4 0.403 25.78 47.80 -22.02 16.11 9.67 AV
5 0.907 27.03 56.00 -28.97 17.34 9.69 QP
6 0.907 22.00 46.00 -24.00 12.30 9.69 AV
7 2.261 23.01 56.00 -32.99 13.14 9.88 QP
8 2.261 17.91 46.00 -28.09 8.04 9.88 AV
9 12.919 28.45 60.00 -31.55 18.29 10.15 QP
10 12.919 23.75 50.00 -26.25 13.60 10.15 AV
11 19.441 27.21 60.00 -32.79 16.97 10.24 QP
12 19.441 21.78 50.00 -28.22 11.54 10.24 AV
Remark:

1. "*" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number

1 of 36




Report No.: 2470803R

Test Mode Transmit Phase Neutral
Test Condition 802.11be (80 MHz) / Ant. 1 + Ant. 2
S0 Lewel (dBuwW)
D
S ] i ClLass B OPF
5S40 I CLASS B AN
<O 1
300 = 1 o T4
1 F 1| 1|2
200
] T T T
cI22|.15- 0.5 =2 10 20 SUF’eak
Freguaemncy (MHZ)
No Frequency Emission Level Limit Margin Reading Level | Correct Factor | Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
*1 0.220 40.41 62.83 -22.41 30.74 9.67 QP
2 0.220 29.07 52.83 -23.76 19.40 9.67 AV
3 0.508 27.16 56.00 -28.84 17.48 9.67 QP
4 0.508 20.22 46.00 -25.78 10.54 9.67 AV
5 1.959 23.28 56.00 -32.72 13.42 9.86 QP
6 1.959 18.66 46.00 -27.34 8.80 9.86 AV
7 3.066 22.18 56.00 -33.82 12.28 9.90 QP
8 3.066 16.67 46.00 -29.33 6.77 9.90 AV
9 9.933 25.54 60.00 -34.46 15.45 10.09 QP
10 9.933 20.81 50.00 -29.19 10.72 10.09 AV
1" 19.200 26.41 60.00 -33.59 16.16 10.24 QP
12 19.200 20.98 50.00 -29.02 10.73 10.24 AV
Remark:

1. "*" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Appendix B. Test Result of Emission Bandwidth

F 99% Bandwidth 26dB Bandwidth Limit
Modulation "(*“‘jl‘;fz’;cy (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
5500 16.22 16.26 17.88 18.00 -
802.11a 5580 16.22 16.22 17.72 17.64 -
5700 16.22 16.22 18.04 17.80 -
F 99% Bandwidth 26dB Bandwidth Limit
Modulation “(*,\‘j";ezr;"y (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
5500 18.74 18.70 20.04 20.04 -
802.11be
18.74 18.74 20.04 19.92 -
(20 MH2) 5580 8 8 0.0 99
5700 18.78 18.78 20.12 19.96 -
F 99% Bandwidth 26dB Bandwidth Limit
Modulation "(*“‘jl‘;ez’;cy (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
5510 37.64 37.56 39.84 39.68 -
802.11be
5550 37.64 37.64 39.76 39.52 -
(40 MHz)
5670 37.32 37.48 39.28 39.36 -
E 99% Bandwidth 26dB Bandwidth Limit
Modulation rf“‘jl‘;ez")‘:y (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
802.11be 5530 76.88 76.72 80.00 80.16 -
(80 MHz) 5610 76.72 76.88 80.00 79.84 -
F 99% Bandwidth 26dB Bandwidth Limit
Modulation “(al\‘jl‘;ezr;‘;y (MHz) (MHz) (MHz)
Ant. 1 Ant. 2 Ant. 1 Ant. 2 99% & 26dB Bandwidth
802.11be
5570 154.73 153.77 161.92 161.60 -
(160 MHz)
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For 99% Bandwidth:

802.11a/ Ant.1+Ant.2 / 6M / 5500MHz / Ch100

802.11a/Ant.1+Ant.2 / 6M / 5680MHz / Ch116

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c.2024 16:08:07 Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 16:09:02
At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Port1 — Port1 —
Port2 — Port2 —
20a8m 20a8m
Port 2.1
10 d8m Port 1-1 10 dBm
0dBm 0dBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.5GHz 1001 pts Span 40.00 MHz CF5.58 GHz 1001 pts Span 40.00 MHz
Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 5501230 GHz 4.71dBm 5491888 GHz -3.07 dBm 5508111 GHz -3.26 dBm |90% OBW: 16.223776224 MHz Port1 5581230 GHz 415dBm 5571888 GHz -3.32dBm 5588111 GHz -3.34dBm |90% OBW: 16.223776224 MHz
Port2 5501230 GHz 415dBm 5491838 GHz -3.58 dBm _ 5.508151 GHz -3.40 dBm 9% OBW: 16.263736264 MHz Port2 5581230 GHz 3.72dBm 5571028 GHz -4.93 dBm 5588151 GHz -3.21dBm 9% OBW: 16.223776224 MHz
Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 16:10:17 Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0ct.2024 17:11:24
At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Port1 — Port1 —
Port2 — Port2 —
20a8m 20a8m
Port 24
10 dBm 10 dBm Port 11
Port2:2 port23
1 " pA ort 1-
0dBm 0dBm Fortl2 Aa ot
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm

CF5.7 GHz 1001 pts Span 40.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port1 5701230 GHz 4.51dBm 5691928 GHz -4.04 dBm 5708151 GHz -3.42dBm |99% OBW: 16.223776224 MHz
Port2 5701230 GHz 3.85dBm 5691838 GHz -3.10dBm 5708111 GHz -414dBm 9% OBW: 16.223776224 Mz

CF5.5GHz 1001 pts Span 40.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 5501230 GHz 4.47dBm 5490640 GHz -2.58 dBm  5.500300 GHz -1.92dBm |90% OBW: 18.741258741 MHz
Port2 5501230 GHz 3.86 dBm 5490649 GHz -2.03 dBm _ 5.509350 GHz -2.92dBm 9% OBW: 18.701208701 MHz
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802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5580MHz /
Ch116

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5700MHz /
Ch140

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz
At a8 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

20. Date: 01.0c1.2024 17:12:35
40

30 dBm

Port1 —
Port2 —
20a8m

10 dBm
Port 1-1 X

Port 22 ° Port 2 Port 23

A Port 13

0dBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.58 GHz 1001 pts Span 40.00 MHz

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 17:13:42
4048 SWT 284us VBW 1MHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD
30 dBm

Port1 —
Port2 —
20a8m

10d8m Port 1-1
Port2:2 . Port 23
i

0dBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.7 GHz 1001 pts Span 40.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 5578721GHz 403dBm 5570600 GHz -1.96 dBm 5.589350 GHz -2.31dBm |90% OBW: 18.741258741 MHz
Port 2 3.25 dBm 264 dBm 99% OBW.: 18741258741 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 5701230 GHz 4.21dBm 5690600 GHz -2.07 dBm 5709390 GHz -1.35dBm |99% OBW: 18.781218761 MHz
Port2 5701230 GHz 3.66 dBm 5690600 GHz -2.43 dBm 5709390 GHz -2.30 dBm 9% OBW: 18.781218781 MHz

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5510MHz /
Ch102

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 56550 MHz /
Ch110

Ref Level 30.00dBm Offset 4.10dB RBW 500 kHz
At a8 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

20. Date: 01.0c1.2024 17:24:36
40

30 dBm

Port1 —
Port2 —
20a8m

10d8m Port 1flort 2.1
0dBm

“0d8m
20a8m
30d8m

40 dBm

50 dBm

60 dBm

70dBm

CF5.51 GHz 1001 pts Span 80.00 MHz

Ref Level 30.00dBm Offset 4.10dB RBW 500 kHz Date: 01.0ct.2024 17:25:32
At 4048 SWT 189us VBW 2MHz Mode Auto FFT

Detector: Positive Peak, Trace: MAX HOLD
30 dBm

Port1 —
Port2 —
20a8m
10d8m Port2:2 Port 2.4 Port 141 o

o
Port1-2 ort

0dBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.55 GHz 1001 pts Span 80.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 5505125GHz 6.63dBm 5491218 GHz 0.61dBm 5528861 GHz 0.66 dBm 99% OBW: 37.642357642 MHz
Port2 5508801 GHz 6.05dBm 5491218 GHz -0.48 dBm _ 5.528781GHz -0.68 dBm 9% OBW: 37.562437562 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port1 5548482 GHz 6.75dBm 5531218 GHz 0.72dBm  5.568861 GHz 0.28 dBm |99% OBW: 37.642357642 MHz
Port2 5543686 GHz 6.04dBm 5531138 GHz 1.36 dBm _ 5.568781GHz -0.80 dBm 9% OBW: 37.642357642 Mz

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5670MHz /
Ch134

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 / 5530MHz /
Ch106

Ref Level 30.00dBm Offset 4.10dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:26:37

30 dBm

Port1 —
Port2 —
20a8m

port
T0em — R

Port 2-3

0dBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.67 GHz 1001 pts Span 80.00 MHz

Ref Level 30.00 dBm Offset 4.10dB RBW 1 MHz
At 4048 SWT 229us VBW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0ct.2024 17:34:21

30 dBm

Port1 —
Port2 —
20a8m

10 dBm Port2:2 Port 11 Port 2-1 BorES
Port- Port 13
0dBm
10 dBm
20 dBm
<30 dBm
40 dBm

50 dBm

60 dBm

70dBm

CF5.53 GHz 1001 pts ‘Span 160.00 MHz

Port MaxFreq.  MaxValue LeftFreq.
Port1 5667602 GHz 7.79 dBm
Port2 5668082 GHz 5.50 dBm

LeftValue  RightFreq. RightValue Measurement
5651208 GHz -0.50 dBm 5.688621 GHz 1.23 dBm | 99% OBW. 37.322677323 MHz
5.651218 GHz -0.10 dBm 5688701 GHz -1.08 dBm __99% OBW. 37.482517483 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port1 5534800 GHz 6.53dBm 5491638 GHz -0.41dBm  5.568521 GHz 0.26 dBm  99% OBW: 76.883116883 MHz
Port2 5551420 GHz 526 dBm 5491478 GHz 023 dBm _ 5.568201 GHz -0.74 dBm 9% OBW: 76.723276723 MHz
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Ch122

802.11be / 80MHz / Ant.1+Ant.2 / MCSO0 / 5610MHz /

802.11be / 160MHz / Ant.1+Ant.2 / MCSO0 / 5570MHz

/ Ch114

Offset 4.10dB RBW 2 MHz

Date: 01.0c1.2024 17:42:47

Port2 5600410 GHz 584dBm 5571638 GHz -1.58 dBm__ 5.648521 GHz -0.64 dBm

99% OBW.: 76883116883 MHz

Port1 5557530 GHz 4.65 dBm
5.80 dBm

5492317 GHz .01 dBm _5.647042 GHz -2.21 dBm
231 dBm 8

99% OBW.: 153766233766 MHz

Ref Lovel 30.00 dBm Offset 41045 REW 1Mz Date: 01,0024 47:35:20 Rot Lovel 30.00 B
At 404 SWT 228us VEW 3MHz Mods Ao FFT 4 SWT 334us VEW 10Mz Mods Auto FET
Dotestor: Positve Poak, Trace: MAX HOLD Dotestor: Positve Poak, Trace: MAX HOLD
s0dem s0dem
Port1 Port1
= Fony —
20d8m 20d8m
10d8m Port 21 Port 11 . 10 dBm PorPR 21
poni23 Pon22 P
ocem ocem
0am 1008m
20d8m 20d8m
s0d8m s0d8m
“0dem “0dem
s008m s008m
<0d8m <0d8m
2000m T008m
CF 5.61 GHz 1001 pts ‘Span 160.00 MHz CF 5.57 GHz 1001 pts ‘Span 320.00 MHz
ForWaxFreq  WaxVaue  LeRFreq  LefValue RghtFreq  RghtVaiue  Weasurement ForWaxFreq  WaxVaue LeRFreq  LefValue RghtFreq  RghtVaiue  Weasurement
Port 1 S621670GHE 555dBm 5571630 GHz 069 dBm 5048361 GHE 0:A2dBm  09% OB 76729276723 N 00 OBW: 154726274725 W
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D DEKRA

For 26dB Bandwidth:

802.11a/Ant.1+Ant.2 / 6M / 55600MHz / Ch100

802.11a/ Ant.1+Ant.2 / 6M / 55680MHz / Ch116

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 16:08:20

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 16:09:15

At 4048 SWT 284us VBW 1MHz Mode Auto FFT At 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Port1 — Port1 —
Port2 — Port2 —
20a8m 20a8m
10d8m 10d8m Port 1-1 Port 2-4
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm
CF5.5GHz 1001 pts Span 40.00 MHz CF5.58 GHz 1001 pts Span 40.00 MHz
Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement Port MaxFreq.  MaxValue req.  LeftValue RightFreq. RightValue Measurement
Port 1 481dBm 5. 2097 dBm -2054 dBm __ Emission Bandwidth: 17.68 MHz Port1 5578761GHz 4.17 dBm 5571160 GHz 21,36 dBm 5588880 GHz -21.41dBm _ Emission Bandwidth: 17.72 MHz
Port 2 424 dBm 2175 dBm 2155 dBm__ Emission Bandwidth: 18 MHz ort 2 3.69 dBm 1dBm_ Emission Bandwidth: 17.64 MHz
Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 16:10:30 Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz Date: 01.0c1.2024 17:11:37
At 0dB SWT 284us VBW 1MHz Mode Auto FFT 4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD Detector: Positive Peak, Trace: MAX HOLD
30 dBm 30 dBm
Port1 — Port1 —
Port2 — Port2 —
20a8m 20a8m
10 dBm 10 dBm
odBm odBm
10 dBm 10 dBm
20 dBm 20 dBm
<30 dBm <30 dBm
40 dBm 40 dBm
50 dBm 50 dBm
60 dBm 60 dBm
70dBm 70 aBm

CF5.7 GHz 1001 pts Span 40.00 MHz

CF5.5GHz 1001 pts Span 40.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port1 5701230 GHz 446 dBm 5691080 GHz -21.18 dBm 5.709120 GHz -21.17 dBm  Emission Bandwidth: 18.04 MHz
Port2 5701230 GHz 388dBm  5.691120 GHz -21.08 dBm _ 5.708920 GHz -21.84 dBm _ Emission Bandwidth: 17.8 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port 1 458dBm 5. 2077 dBm -2083 dBm __ Emission Bandwidth: 20.04 MHz
Port 2 3.90 dBm 2128 dBm 2194 dBm__ Emission Bandwidth: 20.04 MHz.

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5580MHz /
Ch116

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5700MHz /
Ch140

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz
At 0dB SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:12:48

30 dBm

Port1 —
Port2 —
20a8m

10 dBm

Port 1-4 Port 2-1

odBm

10 dBm

20 dBm

<30 dBm

40 dBm
50 dBm

60 dBm

70dBm

CF5.58 GHz 1001 pts Span 40.00 MHz

Ref Level 30.00dBm Offset 4.10dB RBW 200 kHz
4048 SWT 284us VBW 1MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:13:56

30 dBm

Port1 —
Port2 —
20a8m

10 dBm

odBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.7 GHz 1001 pts Span 40.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port1 5578721GHz 4.00dBm 5570000 GHz -21.07 dBm 5.500040 GHz -21.83 dBm  Emission Bandwidth: 20,04 MHz
Port 2 3.57 dBm -21.92 dB: dBm__ Emission Bandwidth: 19.92 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port1 5701230 GHz 417 dBm 5.690000 GHz -21.08 dBm 5.710120 GHz -21.19 dBm  Emission Bandwidth: 2012 MHz
Port2 5701230 GHz 357 dBm  5.690160 GHz -21.00 dBm _5.710120 GHz -22.12 dBm__ Emission Bandwidth: 19.96 MHz

TEL : +886-3-582-8001
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D DEKRA

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5510MHz /
Ch102

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / 5550MHz /
Ch110

Ref Level 30.00dBm Offset 4.10dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:24:49

30 dBm

Port1 —
Port2 —
20a8m

10 dBm Port 1-1 Port2-1
odBm

10 dBm
20 dBm
<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.51 GHz 1001 pts Span 80.00 MHz

Ref Level 30.00dBm Offset 4.10dB RBW 500 kHz
4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:25:45

30 dBm

Port1 —
Port2 —
20a8m

10.dBm Port 2.1 Port 11
odBm
10 dBm Portf2-2. Poy2-3
Portft-2 Port 1-3
20 dBm
<30 dBm
40 dBm

50 dBm

60 dBm

70dBm

CF5.55 GHz 1001 pts Span 80.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port 1 690dBm 5. -17.99 dBm 1894 dBm__ Emission Bandwidth: 30.64 MHz
Port 2 6.58 dBm -18.80 dBm__ Emission Bandwidth: 30.68 MHz

-17.74 dBm

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port1 5550101GHz 6.53dBm 5530000 GHz -18.31dBm 5.569760 GHz -17.86 dBm  Emission Bandwidth: 30.76 MHz
7.04 dBm -17.56 dBm 1815 dBm__ Emission Bandwidth: 30.52 MHz

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5670MHz /
Ch134

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5530MHz /
Ch106

Ref Level 30.00dBm Offset 4.10dB RBW 500 kHz
At 4048 SWT 189us VBW 2MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:26:50

30 dBm

Port1 —
Port2 —
20a8m

10 dBm

odBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.67 GHz 1001 pts Span 80.00 MHz

Ref Level 30.00 dBm Offset 4.10dB RBW 1 MHz
At 4048 SWT 229us VBW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:34:34

30 dBm

Port1 —
Port2 —
20a8m

10 dBm Port 2Rort 1-1

odBm

10 dBm Portf2-2
Por

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.53 GHz 1001 pts ‘Span 160.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port 1 7.56dBm 5. -17.28 dBm -16.34 dBm__ Emission Bandwidth: 30.28 MHz
Port 2 6.98 dBm -16.83 dBm -18.90 dBm__ Emission Bandwidth: 39.36 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port 1 563dBm 5. +18.65 dBm -18.80 dBm _ Emission Bandwidth: 80 MHz
Port 2 5.28 dBm 1972 dBm 1816 dBm__ Emission Bandwidth: 80.16 MHz.

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5610MHz /
Ch122

802.11be / 160MHz / Ant.1+Ant.2 / MCSO0 / 5570MHz
/ Ch114

Ref Level 30.00 dBm Offset 4.10dB RBW 1 MHz
At 4048 SWT 229us VBW 3MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0ct.2024 17:35:33

30 dBm

Port1 —
Port2 —
20a8m

10 dBm

odBm

10 dBm

20 dBm

<30 dBm

40 dBm

50 dBm

60 dBm

70dBm

CF5.61GHz 1001 pts ‘Span 160.00 MHz

Ref Level 30.00 dBm Offset 4.10dB RBW 2 MHz
At 4048 SWT 334us VBW 10MHz Mode Auto FFT
Detector: Positive Peak, Trace: MAX HOLD

Date: 01.0c1.2024 17:43:00

30 dBm

Port1 —
Port2 —
20a8m

10 dBm Port 1yt 2.4
odBm
10 dBm por22 Por} 2:3

Pory1:2 Pod 13
20 dBm
<30 dBm
40 dBm

50 dBm

60 dBm

70dBm

CF5.57 GHz 1001 pts ‘Span 320.00 MHz

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq RightValue Measurement
Port 1 570dBm 5 -18.31 dBm +19.47 dBm__ Emission Bandwidth: 80 MHz
Port 2 7.54 dBm 1539 dBm 1720 dBm__ Emission Bandwidth: 79.84 MHz.

Port MaxFreq. MaxValue LeftFreq.  LeftValue RightFreq. RightValue Measurement
Port 1 585d8m 5. -18.33 dBm 1857 dBm__ Emission Bandwidth: 161.92 MHz
Port 2 4.97 dBm 1959 dBm 1758 dBm__ Emission Bandwidth: 161.6 MHz.

TEL : +886-3-582-8001
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Report No.: 2470803R

Appendix C. Test Result of Maximum Conducted Output Power
<2TX, NSS1 for 5GHz U-NIl 2C>

. Frequency Maximum Conducted Output Power

Modulation (MHz) (dBm) —

Ant. 1 Ant. 2 Total Limit
5500 12.770 12.480 15.638 23.524
802.11a 5580 12.840 12.630 15.747 23.465
5700 12.770 12.660 15.726 23.504
5500 12.840 12.750 15.806 24.000
802.11be (20 MHz) 5580 12.960 12.820 15.901 23.993
5700 12.720 12.700 15.720 24.000
5510 12.930 12.720 15.837 24.000
802.11be (40 MHz) 5550 12.880 12.940 15.920 24.000
5670 12.970 12.940 15.965 24.000
802.11be (80 MH2) 5530 12.800 12.740 15.780 24.000
5610 12.740 12.710 15.735 24.000
802.11be (160 MHz) 5570 12.930 12.880 15.915 24.000

Note: For straddle channels, the total power = conducted output power + duty factor, and the duty factor refer to

section 2.3.

<2TX, NSS 2 for 5GHz U-NIl 2C>

| Frequency Maximum Conducted Output Power

Modulation (MHz) (dBm) —

Ant. 1 Ant. 2 Total Limit
5500 12.900 12.710 15.816 24.000
802.11be (20 MHz) 5580 12.520 12.420 15.481 23.993
5700 12.890 12.800 15.856 23.984
5510 11.910 12.820 15.399 24.000
802.11be (40 MHz) 5550 12.910 12.860 15.895 24.000
5670 12.930 12.910 15.930 24.000
802.11be (80 MH2) 5530 12.730 12.710 15.730 24.000
5610 12.910 12.820 15.876 24.000
802.11be (160 MHz) 5570 12.910 12.860 15.895 24.000

TEL : +886-3-582-8001 Page Number 9 of 36
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Report No.: 2470803R

D DEKRA

Appendix D. Test Result of Maximum Power Spectral Density

<2TX, NSS1>
Power Spectral Density o
Modulation Fr?&llj_'ezr;cy (dBm/MHz) ( dBIr_rlmr/nl\:Hz) Result
Ant. 1 Ant. 2 Total
5500 -1.19 -1.42 6.50 11.00 Pass
802.11a 5580 -2.46 -1.09 6.43 11.00 Pass
5700 -2.73 -2.61 5.50 11.00 Pass
| Frequency Power Spectral Density U
Modulation (MH2) (dBm/MHz) (dBm/MH2) Result
Ant. 1 Ant. 2 Total
5500 0.89 1.23 6.14 11.00 Pass
802.11be (20 MHz) 5580 0.74 0.83 5.86 11.00 Pass
5700 0.51 1.59 5.86 11.00 Pass
Power Spectral Density o
Modulation Fr?&l:_?)cy (dBm/MHz) ( dBIr_r:r/nl\;ltHz) Result
Ant. 1 Ant. 2 Total
5510 -0.82 -0.99 4.08 11.00 Pass
802.11be (40 MHz) 5550 -0.99 -1.31 3.17 11.00 Pass
5670 -0.62 -2.26 3.73 11.00 Pass
| Frequency Power Spectral Density T
Modulation (MH2) (dBm/MHz) (dBm/MH2) Result
Ant. 1 Ant. 2 Total
802.11be (80 MHz) 5530 -4.06 -5.10 0.24 11.00 Pass
5610 -3.72 -3.37 1.17 11.00 Pass
| Frequency Power Spectral Density T
Modulation (MHz) (dBm/MHz) (dBm/MHz) Result
Ant. 1 Ant. 2 Total
802.11be (160 MHz) 5570 -5.71 -5.85 -1.23 11.00 Pass
TEL : +886-3-582-8001 Page Number 10 of 36

FAX : +886-3-582-8958




Report No.: 2470803R

D DEKRA

802.11a/ Ant.1+Ant.2 / 6M / 5500MHz / Ch100

802.11a/Ant.1+Ant.2 / 6M / 5680MHz / Ch116

Rof Lavel 30.008m Offset <10 dB RBW 1 MHz
an 4048 SWT S7us  VBW 3MHI Mede Auto FFT
Dstsctor: RMS, Trace: AVERAGE (Power)

Dato: 010662024 16:08:31

RefLavel 30.008m Offset .10 d8 RBW 1 MHz
an 4048 SWT S7us  VBW 3MHr Mode Auto FFT
Dstsctor: RMS, Trace: AVERAGE (Powsr)

Dato: 01,061,2024 16:00:26

30 dBm 30 dBm
Part1 — Part1 —
Ponz — Porz —
20 dBm Sum  — 20 dBm Sum  —
10 dem 10 dem
0 dm 0 dm
10 d8m 10 d8m
20 4 20 4
20 98m 20 98m
-40 dlim -40 dlim
50 a8m 50 a8m
0 am 0 am
70 asm L— 70 a8m L—
CF5.5GHz 30001 prs Span 40.00 Miiz CF 556 GHz 30001 prs Span 40.00 Miiz
Fol Type Ref Tic Mwalue  Yome Funcion Function Result Fot Type Ref Tic Mwalue  Yome Funchion Function Result
Pot1 M1 1 5480001 GHz 119 uBm Pott M1 1 5572668 GHz -2.46 uBm
Pontz Mz 2 5501655 Grr .42 mam Ponz Mz 2 5562542 Ghr .00 am
Sum M3 Sum 5501804 GHz 6.50 dBm duly facter 5.25 sum M3 Sum 5582506 GHz 6.43 dBm duly factor 5.25
RefLavel 30.0008m Offset 4,10 0B RBW 1 Mz Date: 01, 0ct.2024 16:10:41 RefLavel 20.0008m Offset 41008 RBW 1 Mz Date: 05,0t 2024 19:20:32
40dE  SWT 5Tus  VBW 3MH: Mode Auto FFT A 40¢5  SWT 5Tus  VBW 3MH: Mede Auto FFT
Detactor: RMS, Traco: AVERAGE (Power) Detsctor: RMS, Trace: AVERAGE (Power)
10 dem 10 dem
Portt — Port1 —
Pori2 Pori2
20 dBm Sum 20 dBm Sum
10 dBm 0 dBm
amm amm
10 a8m 10 a8m
20 dam 20 dam
<30 dam 30 d8m
40 ame 40 ame
50 agm 50 agm
40 dm 40 dm
70 a8m L— 70 d8m L—
CFETGHz 30001 pis Span 40,00 MHz CF 55 GHz 30001 pts Span 40,00 Mz
Pot  Type Rel Tic  Kwale  Yaaue Funchon  Funchion Result Pot  Type Rel Tic  Kwale  Yaaue Funchon  Function Result
Port1 M1 1 570184GHz 273 sBm Port M1 1 5480710 Gz 0.83 dBm
Portz M2 2 570241GMr 261 aBm Portz M2 2 5498900 GH 1.2
Sum M3 Sum 5701061 GHz 5.50 dBm duly factor 526 Sum M3 Sum 5490700 GHz 6,14 dBm duly factor 209

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5580MHz /
Ch116

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5700MHz /
Ch140

RefLevel 20.0008m Offser 41008 RBW 1Mz

A 40dE  SWT 5Tus  VBW 3MH: Mode Auto FFT
Detactor: RMS, Traco: AVERAGE (Power)
10 dem
Port1 —
Part2 —
20 dBm Sum
10 dBm
vomm
10 a8m
20 dam
20 a8m
40 4
50 agm
20 d8m
70 a8m L—
F 558 GHz 30001 pis Span 40.00 MHz
Pot  Type Rel Tie  Kvale  Yaahe Funchon  Funehion Resul
Port1 w1 1 5578832Gwz 074 dBm
Fortz M2 2 5578500 GHz 0.3 dBm
sum M3 Sum 5570661 Gz 5.06 dBm duiy factor | 208

RetLevel 20.0008m Offset 41008 RBW 1MHz Date: 01,00t 2024 17:14:05
4

A S SWT S7us VBW MMz Mode Aute FFT
Detsctor: RMS, Trace: AVERAGE (Power)
10 dem
Port1 —
Part2 —
20 dBm Sum
10 dBm
vomm
10 a8m
20 dam
20 a8m
40 4
50 agm
20 d8m
70a8m L—
CF 5.7 GHz 30001 pis Span 40.00 Mz
Pot  Type Rel Tie  Nvale  Yaale Funchon  Function Result
Port1 w1 1 5701470 Gz 051 B
Fortz M2 2 5008118 GHz 1.5 dBm
sum M3 Sum 5699220 Gz 506 dBm _duly factor 208

TEL : +886-3-582-8001
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Report No.: 2470803R

D DEKRA

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5510MHz /
Ch102

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5550MHz /
Ch110

RefLevel 20.00d8m Gffsst 4.10 dB REW 1 MHz
an 4048 SWT 11.4us VBW 3MHz Mode Auto FFT
Dstsctor: RMS, Trace: AVERAGE (Power]

Date: 01,0662024 17:24:59

30 dBm
20 dBm
0 dem
4B
A0 48m
20 d8m
a0 aam
40 daim
50 d8m
80 dam
70 a8m
CF 551 GHz. 30001 prs Span 80.00 MHz
Pot  Type Ret  Tic  Xevalue Yosiue  Funcion  Function Result
Port1 M1 1 5511801 GHz .92 dBm
Ptz Mz 2 5.508562GHz 099
sum M3 Sum 5512101 GHz 408 dBm  duly factor | 208

RefLovel 20.00d8m Gffsst 4.10 dB REW 1 MHz Dato: 01,061:2024 17:25:55
an 4048 SWT 11.4us VBW 3MHz Mode Auto FFT

Datsctor: RMS, Trace! AVERAGE (Power]
30 dBm

20 dBm
0 dem
4B
A0 48m
20 d8m
a0 aam
40 daim
50 d8m
80 dam
70 a8m
CF5.55GHz 30001 pts Span 80.00 MHz
Pot  Type Ret  Tic  Xevalue Yosiue  Funcion  Function Result
Port1 M1 1 5554354 GHz .90 dBm
Ptz Mz 2 554TI06GHZ 13
sum M3 Sum 5553957 GHz 317 dBm  duly factor | 208

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / 5670MHz /
Ch134

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5530MHz /
Ch106

RefLavl 30.00d8m Offsst 410 dB REW 1 MHz Dato: 010662024 17:27:00
an 4048 SWT 11.4us VBW 3MHz Mode Auto FFT

Dstsctor: RMS, Trace: AVERAGE (Power)

10 dBm
Part1 —
Porz —
20 dBm Sum  —
10 dem
dBm
10.d8m
20 d8m
20 98m
40 d8m
50 d8m
a0 dam
70 a8m
CF 5.67 GHz 30001 prs Span 80.00 Miiz
Bort  Type Rel Tic  Xwalue  Yovalue  Puncion  Puncion Result
Port1 Wi 1 5672100 GR2 .62 oB
Portz Mz 2 4672226 GHz 226 a8m
Sum M3 Sum 5672136 GHz 573 dBm duly facter 208

RofLovel 30.00d8m Offsst £.10 dB REW 1 MHz Dato: 01,066.2024 17:34:45

an 4048 SWT 228us VBW 3MHz Made Aute FFT
30 a DEUSEIOT: RIS, Trace: AVERAGE (Powen)
Port1 —
Ponz —
20 dBm Sum  —
10 dem
0 dBm
<10 dBm
20 48m
20 aam
=40 dim
S A ————

50 dBm
-0 asm
70 a8m

CFEsIGHz 30001 pts Span 160.00 MRz

Port  Type Rel Tic  Xevalue Yovalue  Function  Function Result

Port1 M1 1 5.532501 Gz -4.06 dBl

oz Wz 2 asawsecer 510 0Em

sum 13 Sum 553677 GH2 024 dBm duty facter 211

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5610MHz /
Ch122

802.11be / 160MHz / Ant.1+Ant.2 / MCSO0 / 5570MHz
/ Ch114

RefLevel 20.00d8m Gffsst 4.10 dB REW 1 MHz Dato: 01,066:2024 17:35:44

an 4048 SWT 228us VBW 3MHz Mode Auto FFT
10 dem DEBCIOr: RMS, Trace: AVERAGE (Power)
Port] —
Porz —
20 dBm Sum
0 dem
4B
A0 48m
20 d8m
a0 aam
40 daim
50 d8m
80 dam
70 a8m
CF 561 GHz. 30001 prs Span 160.00 MHz
Pot Type Ret  Tic  Xevalue Yosiue  Funcion  Function Result
Port1 M1 1 5610661 Gz .72 dBm
Ptz Mz 2 5008434GMz 337
sum M3 Sum 5605365 GHz 117 dBm  duy factar | 211

RefLovel 20.00d8m Gffsst 4.10 dB REW 1 MHz Dato: 01,061:2024 17:43:15

An 408 SWT 437 us VEBW 3MHE Mode Aute FFT
0 qe DE1BCION: RMS, Tracs: AVERAGE (Pawer)
Part] —
Ponz —
20 dBm Sum
10 dem
B
40 48m
20 d8m
20 98m
40 d8m
<50 d8m
80 d8m
70 a8m
CF 5.57 GHz 30001 prs Span 32000 Miiz
Porl  Type Rel Tic  Xealue  Yoalue  Funclion  PunctionReslt
Port1 Mt 1 5570330 6H 571 dBm
Portz Mz 2 5562843GHz 535 8m
Sum M3 Sum 5578138 GRz 123 ol duly facter 211

TEL : +886-3-582-8001
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<2TX, NSS2>
Power Spectral Density o
Modulation Fr?&llj_'ezr;cy (dBm/MHz) ( dBIr_r:r/nl\:Hz) Result
Ant. 1 Ant. 2 Total
5500 0.73 1.59 5.94 11.00 Pass
802.11be (20 MHz) 5580 0.29 1.18 5.57 11.00 Pass
5700 1.00 1.06 5.64 11.00 Pass
| Frequency Power Spectral Density T
Modulation (MH2) (dBm/MHz) (dBm/MH2) Result
Ant. 1 Ant. 2 Total
5510 -1.44 -0.86 3.87 11.00 Pass
802.11be (40 MHz) 5550 -1.93 -1.37 3.04 11.00 Pass
5670 -0.60 -1.80 3.47 11.00 Pass
Power Spectral Density o
Modulation Fr?&llj_'ezr;cy (dBm/MHz) ( dBIr_r:r/nl\:Hz) Result
Ant. 1 Ant. 2 Total
802.11be (80 MH2) 5530 -5.23 -4.09 0.10 11.00 Pass
5610 -4.08 -3.68 1.15 11.00 Pass
Power Spectral Density o
Modulation Frf“‘jl‘;ezr;‘:y (dBm/MHz) : dB:r'mHz) Result
Ant. 1 Ant. 2 Total
802.11be (160 MHz) 5570 -6.58 -6.27 -1.52 11.00 Pass
TEL : +886-3-582-8001 Page Number 13 of 36
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Report No.: 2470803R

D DEKRA

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5500MHz /
Ch100

802.11be / 20MHz / Ant.1+Ant.2 / MCSO0 / 5580MHz /
Ch116

Date: 05,066:2024 21:55:00

RefLevel 20.0008m Offset 4.10 8 REW 1Mz
4048 SWT S7us  VBW 3MHI Mede Auto FFT
Dstsctor: RMS, Trace: AVERAGE (Power]

30 dBm

20 dBm
0 dem
4B
A0 48m
20 d8m
a0 aam
40 daim
50 d8m
80 dam
Foamm L—
CF5.5GHE 30001 prs Span 40.00 MHz
Pot  Type Ret  Tic  Xevalue Yosiue  Funcion  Function Result
Port1 M1 1 5480568 GHz 0.73 dBm
Ptz Mz 2 ss0zcH 15
sum M3 Sum 5430053 GHz 5.84 dBm  duy factor | 203

Rof Level 20.00d8m Offset 41008 REW 1 MHz Date; 05.0ct,2024 21:56:04

A 4098 SWT STus  VEW IMHz Mode Aulo FFT
Detector: RMS, Trace: AVERAGE [Powsr]

0 d8m

2008m

10 dem

ot

RLECU

2048m

0 98m

40 4Bm —

<50 48m

&0 48m

7o amm L
CF 5.56 GHz 30001 prs Span 40.00 Mtz
Bort  Type Rel Trc  Kslue  Ywahe  Funcbon  Punction Resull
Port1 Wi 15582630 Gz 0.29 dBm
Portz Mz 2 5577802 Gz 1.180Bm
sum 143 Sum | 5578078 GHz 5,57 dBm  duty factor 203

802.11be / 20MHz / Ant.1+Ant.2 / MCS0 / 5700MHz /
Ch140

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / MCSO /
5510MHz / Ch102

RefLevel 20.0008m Offser 41008 RBW 1Mz Date: 05,0ct:2024 22:00:11

A 40dE  SWT 5Tus  VBW 3MH: Mode Auto FFT
Detactor: RMS, Traco: AVERAGE (Power)
10 dem
Porti —
Part2 —
20 dBm Sum
10 dBm
vomm
10 a8m
20 dam
20 a8m
40 4
50 agm
20 d8m
70 a8m L—
CF &7 GHz 30001 pis Span 40.00 MHz
Pol  Type Rel Tie  Mvale  Yaahe Funchon  Funehion Resul
Port1 w1 1 569921 Gaz 1.00 0B
Fortz M2 2 5700368 GHz 1.06 dE:
sum M3 Sum 5701026 Gz 564 dBm _duiy factor 203

Ret Level 2000 d8m Offset .10 08 RBW 1 MHz Date: 05.0ct.2024 22:11:31
A 40dB SWT 114us VBW 3WHz Mode Auts FFT

Dstsctor: RMS, Trace: AVERAGE {Power]
0 dem

Porti —
Poriz —
204Bm Sum
10 d8m
amm
10 aBm
20 08m
a0 g8m
40 oBm [
50 a8m
40 08m
70 a8m L—
CF551GHz 30001 pts Span 80.00 Mz
Port  Type Rl Tre  Xualie  Ywae  Funcbon  Function Resul
o1 w1 1 5500143 Ghz -1.44 B
Fortz M2 2 5507936 Ghz 0.86 dBm
sum M3 Sum 5500084 Gz 367 dBm duty fattor 203

802.11be / 40MHz / Ant.1+Ant.2 / MCS0 / MCSO0 /
5550MHz / Ch110

802.11be / 40MHz / Ant.1+Ant.2 / MCSO0 / MCSO0 /
5670MHz / Ch134

Date: 05,0662024 22:13:04

RefLevel 20.00d8m Gffsst 4.10 dB REW 1 MHz
an 4048 SWT 11.4us VBW 3MHz Mode Auto FFT
Dstsctor: RMS, Trace: AVERAGE (Power]

30 dBm

20 dBm

0 dem

vaBm

10 a8m

<20 dam

a0 a8m
40 dBim
50 d8m
80 dam
Foamm L—
CF 5.55GHz 30001 prs Span 80.00 MHz
Pot  Type Ret  Tic  Xevalue Yosiue  Funcion  Function Result
Port1 M1 1 5547746 Gz 193 dBm
Ptz Mz 2 5554434GMz 137 a3m
sum M3 Sum 5554196 GHz 3.04 dBm  duty facter | 203

Date; 05.0ct,2024 22:14:39

Rof Level 20.00d8m Offset 4,10 d8 RBW 1 MHz
an 048 SWT 11.4us VBW SWIHZ Mode Aute FFT
Dstsctor: RMS, Trace: AVERAGE [Powsr]

30 d8m

200Bm

10 dem

vamm

10.g8m

20 48m

0.d8m
40 4B
50 9Bm
0 48m
Toamm L—
CF 5.67 GHz 30001 piz Span 80.00 MHz
Port  Type Rel  Tre  Kevalue Yovale  Function  Function Resull
Porti M 1 5671717 GHz -0.60 dBm
Portz Mz 2 5665002 Ghz -1.30 aBm
sum M Sum | 5672016 GHz 3.47 dBm  duty factor 203
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802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5530MHz /
Ch106

802.11be / 80MHz / Ant.1+Ant.2 / MCS0 / 5610MHz /
Ch122

RetLevel 20.0098m Offsst .10 0B REW 1 MHz
A 4048 SWT 228us VBW 3MHz Mode Auts FFT
Datactor: RMS, Trace: AVERAGE (Power)

Date: 05,0ct:2024 22:35:16

20 dem

Port1 —
Part2 —
20 dBm Sum —

10 dBm
vamm

10 a8m
20 a8m
a0d8m

40 4mm

50 a8m

40 d8im

70 d8m

CF5.53GHz 30001 prs Span 160.00 MHz
Port Type Rel  Tic  Xvalue Vasiue  Funcion  Function Result

Port1 M1 1 5532810 GHz 5.23 dBm

Portz Wz 5536261 Gz ~4.00 dBm

Sum M3 Sum 5533685 GHz 0.10 dBm iy factor | 203

Ret Level 2000 d8m Offset .10 08 RBW 1 MHz Date; 05.0ct,2024 22:58:18

At 40dE  SWT 225us VEW 3MHz Mede Auts FFT
Dotoctor: RMS, Trace: AVERAGE (Power)
0dem
Porti —
Poriz —
204Bm Sam —
ndEm
ame
10 aBm
20 08m
a0 g8m
—— |
Rl vt i S e g ]
0 aBm
40 d8m
70 dBm
CF581GHz 30001 pts Span 160.00 MKz
Port Type Rel T Xvale  Ywmue Funcion  Function Resul
Port1 M1 1 5616186 Ghz 408 GBm
Portz M2 2 5615408 GHg 13,
sum M3 Sum | 5.015466 Giz 1.15 dBm  duty factor 203

802.11be / 160MHz / Ant.1+Ant.2 / MCSO0 / 5570MHz
/ Ch114

RefLevel 30.00 43m Offset 4.10 dB REBW 1 MHz
At 4048 SWT 437us VBW 3MHz Made Auto FFT
Datactor: RMS, Trace: AVERAGE (Power)

Date: 05.0ct,2024 23:20:52

ndem

Pal —
Portd —
20dBm Sum —
1098m
0g8m
BLECL)
20 dBm
30 4Bm

“0.d8m

0 48m

40 48m

T0.d8m

CF 55T GHr 30001 pts Span 320.00 MHz

Pot  Type Rel  Tre  Xoalue Yosle  Function  Function Resull

Port1 M1 1 5567004 GHz .58 dBm
Portz Mz 2 534927 GHz 627 dBm
sum M3 Sum | 5.564905 GHz -1.52 GBm quty factor | 203
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Report No.: 2470803R

Appendix E. Test Result of Transmitter Radiated Spurious Emission

30 MHz ~ 1 GHz

site :HC-CBe4
Conditien :3m  Vertical
Mode iLF_be8d_TX
site ‘HC_CBoa Test By :Ling Chen
Condition :3m  Horizontal
Mode iLF_be8B_TX_

Test By :Ling Chen
Level (dBuVim)

87.5|
Level (dBuVim)
75.0
87.5) 62.5|
FOC_CLASS_B_QP
750 50.0)
L
62.5|
FCC_CLASS_B_QP =, "
50.0) 250 34 5
|
-
37.5| B 5 12.5|
5
25.0) 3 4
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
12.5] Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
30 100. 200. 300. 400. Frsqussu'?cy(MHg;m 700. 800. 900. 1000 Line Limit Level
No. Frequency  Level  Limit Over Read  Factor  Remark MHz dBuV/m 8 dBuV 8
Line Limit Level
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1 80.064  31.68 -8.32 38.68 7.0 QP
e dBuv/n dBuv/m 8 4Bay 8 2 124.963  27.75 -15.75 32.57 482 QP
3 225.819  25.92 -20.08 32.28 -6.36 QP
1 125.012 36.81  43.50 -6.69 41.63 482 QP 4 249.996 24.33 -21.67 28.73 -4.40 QP
2 325,819 30.08 : 15,02 %41 636 Qp 5 300.000  23.62 -22.38 26.19 -2.57 QP
3 363.389 21.65 46.88  -24.35 22.67 182 QP 6 769.843 28.99 -17.18 22.48 6.42 QP
4 465.433  24.00 . -22.00 22.15 1.85 QP
5 548.657  27.03  46.80  -18.97 23.79 3.24 QP
6 948.2082 32.83  46.88  -13.97 22.31 9.72 @ Nlote:
1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
Note: 3. Over Limit = Level - Limit Line
1 Level - Read Level s Factor 4. The emission under 38MHz was not included since
2. Factor = Antenna Factor + Cable Loss - Preamp Factor the emission levels are very low against the limit
3 Over Limit  Level - Limit Line 5. The other emission levels were very low agsinst the limit
4. The emission under 38MHz was not included since

the emission levels are very low against the limit
. The other emission levels were very low against the limit.

w
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D DEKRA

Above 1 GHz

1.

Site :HC-CBed
Condition :3m  ,Horizontal
RB/VB(kiz):1000 / 3
Mode :a_TX_5508MHz
Test By :Cyril Chen

430Level (dBuvim)

FCC_15.407_PK

i

5400  5430.5450.5470.5490.5510.5530. 5250‘ 5570. 5:59& ?61 0.5630.5650.5670.5690.5710.5730. 5750
z)

requency (M
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5453.900 54.21 74.00 -19.79 32.62 21.59 Peak

2 5467.725 54.35 68.20 -13.85 32.76 21.59 Peak

3 5498.875 108.19  ------  ------ 86.58 21.61 Peak
Note:

Level = Read Level + Factor

Site ‘HC-CBe4
Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 20
Mode 1a_TX_5580MHz
Test By :Cyril Chen
430Level (dBuVim)
1138
2
97.5|
813
65.0
488 Ly
32.5|
163

5400  5430.5450.5470.5490.5510. 5530.5?50‘ 5570. 5593‘ 5610.5630.5650.5670.5690.5710.5730. 5750

No.  Frequency

1 5451.450
2 5502.200

Note:
1. Level = Read Lews
. Factor = Antenna

requency (MHz)

Level Limit Over Read Factor Remark
Line Limit Level
dBuV/m dBuV/m dB dBuV dB
44.69 54.00 -9.31 23.11 21.58 Average
101.37 ------ eeee-- 79.76 21.61 Average

el + Factor
Factor + Cable Loss - Preamp Factor

2
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
site *HC-CBed
Condition :3m  ,Vertical
RB/VEB (kHz):1000 / 20
Site :HC-CBe4 Mode :a_TX_5500MHz
Condition :3m  ,Vertical Test By  :Cyril Chen
RB/VB(kHz):1000 / 3000
Mode ra_TX_5508MHz
Test By :Cyril Chen 430Level [dBuVim)
1138
Level (dBuV/m)
13 5
97.5|
138
3 813
97.5|
65.0
813 FOC_15407_AV
T FCC_15.407_PK 488 i
65.0
1 32.5]
8.8
163
32.5|
5400  5430.5450.5470,5490.5510.5530.5550.5570.5590. 5610.56 30.5650.5670.5690.5710.5730. 5750
16.3 Frequency (MHz)
5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750 Mo.  Frequency  Level Limit Over Read Factor Remark
Frequency (MHz) Line Limit Level
No Frequency Level Limit Over Read Factor Remark MHz dBuV/m dBuV/m dB dBuV dB
Line Limit Level
———————————————————————————————————————————————————————————————————— 1 5450.9050 44,23 54.00 -9.77 22.65 21.58 Average
MHz dBuv/m  dBuv/m d8 dBuv d8 2 5501.675 97.13  -----m meee- 75.52 21.61  Average
1 5433.775 53.11 74.e8  -20.89 31.54 21.57  Peak
2 5463.700 53.30 ©68.20 -14.90 31.71 21.59 Peak Note:
3 5502.55@  104.42  ------ ----o- 82.81 21.61  Peak 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
Note: 4. The peak result complies with AVG limit, AVG result is deemed
1. Level - Read Level + Factor to comply with AVG limit
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 5. The other emission levels were very low against the limit.
3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBe4
Condition :3m  ,Horizontal
Mode :a_TX_5508MHz

Test By :Brook Cheng

Level (dBuVim)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Site :HC-CB04
Condition :3m ,Vertical
Hode +a_TX_5508MHz

Test By  :Brook Cheng

Level (dBuVim)

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

No. Frequency  Level  Limit Over Read  Factor  Remark
Wo. Frequency  Level  Limit Over Read  Factor  Remark Line Limit Level
Line Limit Level
..................................................................... MHz dBuV/m  dBuV/m B dBuV B
MHz dBuV/m  dBuV/m B dBuv B
1 11000.000 47.27 7480 -26.73 54.43 -7.16  Peak
1 11000.000 47.72 7400 -26.28 54.88 -7.16  Peak 2 16500. 50.93  68.20  -17.27 54.37 -3.44  Peak
2 16500.000 51.39  68.20  -16.81 54.83 -3.44  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit - Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVE limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
site :HC-CBe4 site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Horizental
RB/VB(kHz):1000 / 3000 RB/VB(KkHz) :1000 / 20
Mode :a_TX_558@MHz Mode :a_TX_5586HHz
Test By  :Cyril Chen Test By  :Cyril Chen
430evel (dBuvim) 1301evel (dBuvVim)
138 5 138
2
97.5| 97.5|
81.3] 81.3)
FCC_15.407_PK |
65.0 65.0|
J . A
488 488 4
32.5] 32.5|
16.3| 16.3]
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670. 5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuv B MHz dBuV/m  dBuV/m B dBuV B
1 5459.850 53.5  74.80  -20.50 31.91 21.59  Peak 1 5402.800 44.17  54.90 -9.83 22.61 21.56  Average
2 5577.8 107.84 - 86.00 21.84  Peak 2 5582.350  100.54 . 78.69 21.85  Average
3 5736.000 54.956  68.20  -13.24 32.67 22.29  Peak

Note:

1.

2.
3.
4

w

Level = Read Level + Factor
Factor = Antenna Factor + Cable Loss - Preamp Factor
Over Limit = Level - Limit Line

. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

. The other emission levels were very low against the limit.
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Site :HC-CBe4 Site ‘HC-CBe4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3008 RB/VB(kHz):1000 / 20
Mode :a_TX_5586MHz Mode 1a_TX_5580MHz
Test By :Cyril Chen Test By  :Cyril Chen
130L8vel ([@BuVim) 130Leve! (dBuVim)
1138 138
3
97.5| 97.5| :
813 813
T FCC_15.407_PK
65.0 65.0
1 4 FOC_15407_AV
488 ;i 8.8 1
325| 325|
163 163
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30. 5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.56 30.5650.5670. 5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB MHz dBuv/m  dBuV/m dB dBuv d8
1 5457. 52.94 74.00 -21.86 31.35 21.59 Peak 1 5427.650 44.15 54.00 -9.85 22.58 21.57 Average
2 5464.575 52.79  68.28  -15.41 31.20 21.59  Peak 2 5579.825 98.21  m---em memee- 76.37 21.84  Average
3 5578.85@ 104.51  ------  ------ 82.67 21.84 Peak
4 5736.350 54.76  68.28  -13.50 32.40 22.38  Peak
Note:
1. Level - Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level - Read Level + Factor 3. Over Limit - Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
site *HC-CBe4 site *HC-CBed
Condition :3m sHorizontal Condition :3m sVertical
Mode ra_TX_5580MHz Mode 1a_TX_5588MHz
Test By :Brook Cheng Test By :Brook Cheng
1o Level (dBuVim) 1o Leve! (dBuVim)
87.5| 87.5|
750 FCC_15.407_PK_HF 750 FCC_15.407_PK_HF
62.5] 62.5]
FCC_15.407_AV_HF FCC_15.407_AV_HF
50.0 1 50.0 1
37.5| 37.5|
25.0 250
12.5] 12.5|
1000 4000.  8000. 12000, 16000, 20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  8000. 12000. 16000. 20000, 24000 28000, 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11168. 47.33 74.00 -26.67 54.13 -6.80 Peak 1 11166.000 47.18 74.00 -26.90 53.90 -6.80 Peak
2 16740.000 49.67  68.28  -18.53 53.21 -3.54  Peak 2 16740.000 48.96  68.206  -19.24 52.50 -3.54  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBed
Condition :3m  ,Ho
RB/VB(kHz): 1000 / 3000
Mode ra_TX_570@MHz
Test By :Cyril Chen

Level (dBuV/m)

13
1138 1
97.5|
81.3
[ FQc_15.407_PK.
65.0) B
honstasbunend
488
325
16.3
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650.5670.5690.5710.5730. 5750
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5699.25@ 107.37  ------ ------ 85.18 22.19 Peak
2 5743.000 57.89 68.20 -11.11 34.77 22.32 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

Site :HC-CBe4
Condition :3m  ,Vertical
RB/VB(kHz) :1000 / 3000
Mode 1a_TX_5760MHz
Test By :Cyril Chen

Level (dBuVim)

FqC_15.407_PK.

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.56 30.5650.5670.5690.5710.57 30. 5750
Frequency (MHz)

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 5699.425 183.55  ------  ------ 81.36 22.19 Peak
2 5743.525 54.96 68.20 -13.24 32.64 22.32 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit
Site :HC-CBB4
Site HC-CBaA Condition :3m  ,Vertical
Condition :3m  ,Horizontal Mode ia_TX_570@MHz
Mode ra_TX_5760MHz Test By  :Brook Cheng
Test By :Brook Cheng
Level (dBuVim)
Level (dBuV/m)
87.5|
87.5) 75.0) FCC_15407_PK_HF
FCC_15.407_PK_HF
B 1T e ) 62.5)
62.5| : FCC_15.407_AV _HF
FCC_15.407_AV_HF 50.0
.
509 37.5|
9 25.0
=0 12.5|
12.5]
1000 4000. 8000. 12000. 16000. 20000 24000 28000 32000 36000. 40000
Frequency (MHz)
1000  4000. 8000. 12000 16000 20000 24000 28000 32000 36000. 40000
Frequency (MHz) .
No. Frequency  Level  Limit Over Read  Factor  Remark
No. Frequency  Level Limit Over Read Factor Remark Line Limit Level
Line Limit Level | mTTTTT SmSoomsoos ooooos Sooooooos Soooooos Sooosooos Soooooo ooooos
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, MHz dBuV/m  dBuV/m 8 dBuv B
MHz dBuV/m  dBuV/m 8 dBuV 8
1 11400.080 48.47  74.88  -25.53 54.76 -6.29  Peak
1 11400.000 48.98  74.88  -25.82 55.27 -6.29  Peak 2 1716e.ee0 5133 68.286  -l6.87 54.86 -3.53 Peak
2 17100.000 se.e1  68.20  -18.19 53.54 -3.53 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = level - Limit Line — .
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4.

to comply with AVG limit.
. The other emission levels were very low against the limit

w
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Site HC-CBe4

Condition :3m

RB/VB(kHz):1000 / 3000
Mode :be2@_TX_5500MHz

Test By

Level {dBuV/m)

:Ling Chen

,Horizontal

FCC_15.407_PK

5400  5430.5450.5470.5490.5510.5530.5550. 5570.5500.5610.5630.5650.5670.5600.5710.5730. 5750
F

1

Site tHC-CBO4
Condition :3m
RB/VB(kHz):1600 / 3

Mode :be28_TX_5508MHz

Test By :ling Chen

Level (dBuVim)

,Horizontal

0
FCC_15.407_AV

1

The other emission levels were very low against the limit.

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730.5750
requency (MH2) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m a8 dBuV B Mz dBuV/m  dBuV/m a8 dBuv L]
1 5456.350 53.86  74.00 32.27 21.59  Peak 1 5458.975 42,44 54.00 20.85 21.59  Average
2 5060.025 54.73  68.20 33.14 21.59  Peak 2 5561.850 97.32  ---oo- 75.71 21.61  Average
35499225  113.37  ------ 91.76 21.61  Peak
Note:
Note: 1. Level - Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit - Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1600 / 3000 RB/VB(kHz):1060 / 3
Mode :be20_TX_5508MHz Mode :be20_TX_5500MHz
Test By :Ling Chen Test By :Ling Chen
430Level (aBuvim) 43gLevel (¢BuVim)
113.8 3 113.8|
97.5| 97.5| 2
81.3| 81.3]
FCC_15.407_PK|
65.0| 65.0|
g i FCC_15.407_AV
428 489 1
325| 32.5
16.3| 16.3|
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630. 5650. 5670.5690. 5710.5730. 5750
Frequency (MH2) Frequency (MHz)
No. Frequency Llevel  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m MHz dBuV/m  dBuV/m d8 dBuV B
1 5447.950 53.34  74.60  -20.66 31.76 21.58  Peak 1 5456.350 41.54  54.00  -12.46 19.95 21.59  Average
2 5466.325 52.85  68.20  -15.35 31.26 21.59  Peak 2 5502.550 93,55  —e-me- soeoes 71.94 21.61  Average
3 5502.200  165.27  ------ R 83.66 21.61  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level - Read Level + Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5

. The other emission levels were very low against the limit.
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Site
Condition
Mode

Test By

Level (dBuV/m)

:HC-CBO4
:3m,Horizontal
:be20_TX_5500MHz
:Brook Cheng

FCC_15.407_PK_HF

FCC_15.407_AV_HF

Site
Condition
Mode

Test By

Level (dBuVim)

:HC-CBO4
:3m,Vertical
1be20_TX_5500MHz
:Brook Cheng

FCC_15.407_PK_HF

L T O N e B B

FCC_15.407_AV_HF

1000 4000. 8000 12000, 16000, 20000. 24000. 28000. 32000. 36000 40000 1000 4000. B0DD. 12000, 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line  Limit  Level Line  Limit Level
MHz dBuV/m dBuV/m MHz dBuV/m dBuV/m dB dBuV dB
1 11eee.060 46.08 74.00 -27.92 53.24 -7.16 Peak 1 11000.000 46.89 74.08 -27.11 54.85 -7.16 Peak
2 16500.000 51.05 68.20 -17.15 54.49 -3.44 Peak 2 16500.000 50.54 68.20 -17.66 53.98 -3.44 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site 1HC-CBo4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1600 / 3
Mode be20_TX_5580MHz Mode ©20_TX_5588MHz
Test By :Ling Chen Test By :Ling Chen
4gplevel (aBuvim) 13oLevel (@Buvim)
1138 3 138
o7 o7.5| 2
813 813
| FCC_15.407_PK.
650 65
1 4 FoC_15la07_Av
488 488 B
325 325
163 163
5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690. 5710.5730. 5750 3400 5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650. 5670.5690.5710. 5730.5750
Frequency (MHz) Frequency (MHz)
No Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
line  Limit  Level Line  Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 s438.156  53.64  74.80  -20.36  32.06  21.58  Peak 1 sa48.475  41.44  5a.88  -12.56  19.86  21.58  Average
2 5465.800 53.85 68.20 -15.15 31.46 21.59 Peak 2 5580.425 96.95 - -- - - 75.11 21.84 Average
3 5577.625  188.67 ------ 86.83  21.84  Peak
4 5739.500 55.11 68.20 32.81 22.30 Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Site :HC-CBe4
Condition :3m  ,Vertical
RB/VB(kHz):1008 ; 3000
Mode be2@_TX_558@MHz
Test By :ling Chen

Level {dBuV/m)

FCC_15.407_PK

5400  5430.5450.5470.5490.5510.5530.5550.5570.5690.5610.5630.5650.5670.5690.5710.5730. 5750

Site :HC-CBO4
Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3
Mode 220_TX_5580MHz
Test By :Ling Chen

Level (dBuVim)

0
FCC_15.407_AV
T

5400  5430.5450.5470.5490.5510. 5530.5650.5570.5500. 5610.5630.5650.5670.5600.5710.5730.5750

Frequency (MH2) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m Mz dBuV/m  dBuV/m a8 dBuv L]
1 5443.750 53.26 74.80  -20.74 31.68 21.58  Peak 1 5456.875 41,32 54.00 19.73 21.59  Average
2 5063.350 53.08  68.20  -15.20 31.41 21.59  Peak 2 5579.375 92.20  ------ 70.36 21.84  Average
3 5579.375  104.37  ------ —meee 82.53 21.84  Peak
4 5730.4900 55.68  68.20  -12.52 33.41 22.27  Peak
Note:
1. Level - Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :be20_TX_5580MHz Mode :be20_TX_5580MHz
Test By :Brook Cheng Test By  :Brook Cheng
JopLevel (dBuV/m) JopLevel (dBuVim)
87.5| 87.5
754 FCC_15.407_PK_HF 750l FCC_15.407_PK_HE
' S N ) O O Y e B
62.5| 62.5(
FCC_15407_AV_HF FCC_15.407_AV_HF
500 3 50.0] 1
375 37.5|
25.0| 25.0|
125 12.5(
1000 4000 8000. 12000 16000. 20000.  24000. 28000. 32000 36000. 40000 1000  4000. 8000. 12000. 16000.  20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (Miiz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m Mz dBuv/m  dBuV/m d8 dBuv L]
1 11160.000 47.44 7400 -26.56 54.24 -6.80  Peak 1 11160.000 47.48  74.00  -26.52 54.28 -6.89  Peak
2 16749.000 49.15  68.20  -19.85 52.69 -3.54  Peak 2 16740.000 49.83  68.20  -18.37 53.37 -3.54  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Site :HC-CBe4
Condition :3m  ,Horizontal
RB/VB(kHz):1008 ; 3000

Mode be2@_TX_5700MHz
Test By :ling Chen

Level {dBuV/m)

5400  5430.5450.5470.5490.5510.5530.5550.5570.5690.5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuv/m  dBuv/m dB dBuv. dB

1 5702.400 188.55  -----—-
2 5750.000 54.89  68.20

86.35 22.20 Peak
32.56 22,33 Peak

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Limit.

5. The other emission levels were very low against the limit.

Site :HC-CBO4
Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3000
Mode 220_TX_5700MHz
Test By :Ling Chen

Level (dBuVim)

5400  5430.5450.5470.5490.5510. 5530.5650.5570.5500. 5610.5630.5650.5670.5600.5710.5730.5750
Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB

82.35 22.17 Peak
32.46 22.29  Peak

1 5692.775 104,52 --—----
2 5735.125 54.75  68.20

Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site :HC-CBR4
Condition :3m  ,Horizontal
Mode :be28_TX_5760MHz

Test By :Brook Cheng

Level {dBuV/m)

750 FCC_15407_PK_HF

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m
1 11400.000 48.29  74.00  -25.71 54.58 -6.29  Peak
2 17100.000 49.59  68.20  -18.61 53.12 -3.53  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
. The other emission levels were very low against the limit.

w

Site 1HC-CBo4
Condition :3m  ,Vertical
Mode :be28_TX_5700MHz

Test By  :Brook Cheng

JopLevel (dBuVim)

750 FCC_15.407_PK_HF

Ly O B e B B

FCC_15.407_AV_HF

1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB
1 11400.000 43.91  74.e@¢  -25.09 55.20 -6.29  Peak
2 17100.000 50.51  68.20  -17.69 54.04 -3.53  Peak
Note:

1. Level - Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site :HC-CBe4
Condition :3m  ,Horizontal
RB/VB(kHz):1008 ; 3000

Mode bed®_TX_5518MHz
Test By :ling Chen

Level {dBuV/m)

138 3
97.5|
81.3
T 1 FCC_15.407_PK
650
13

5400  5430.5450.5470.5490.5510.5530.5550.5570.5690.5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuv/m  dBuV/m

1 5458.100 56.64 74.00 -17.36 35.05 21.59 Peak

2 5468.950 57.8¢  68.20  -11.20 35.41 21.59  Peak
3 5514.800 167.58  -----—-  —----—- 85.92 21.66 Peak
Note:

Site :HC-CBO4
Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 3

Mode ed_TX_5510MHz
Test By :Ling Chen

Level (dBuVim)

0
FCC_15.407_AV
1

5400  5430.5450.5470.5490.5510. 5530.5650.5570.5500. 5610.5630.5650.5670.5690.5710.5730.5750
Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB

20.75 21.59 Average

1 5458.100 42.34 54.00
- 72.45 21.64  Average

2 5509.825 94.09 - -

Note:
1. Level = Read Level + Factor

to comply with AVG limit.
. The other emission levels were very low against the limit.

n

1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBe4 Site :HC-CBO4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3060 RB/VB(kHz):1000 / 3
Mode bed®_TX_5510MHz Mode 240_TX_5518MHz
Test By :Ling Chen Test By :Ling Chen
430Level (aBuvim) 43gLevel (¢BuVim)
113.8 113.8|
3
975 97.5| 2
81.3| 81.3]
FCC_15.407_PK|
65.0| 65.0|
1 . FCC_15.407_AV
488 48.8]
325 325|
16.3| 16.3|
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630. 5650. 5670.5690. 5710.5730. 5750
Frequency (MH2) Frequency (MHz)
No. Frequency level  Linit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m MHz dBuV/m  dBuV/m d8 dBuv 8
1 5440.600 53.34  74.80  -20.66 31.76 21.58  Peak 1 5415.850  41.56  54.00 20.60 21.56  Average
2 5464.925 54,11  68.20  -14.89 32.52 21.59  Peak 2 5507.275 91,20 ------ 69.58 21.62  Average
3 5567.625  102.83 ----o-  —oooo- 81.21 21.62  Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.

5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site
Condition
Mode

Test By

Level (dBuV/m)

:HC-CBO4
:3m,Horizontal
:bedd_TX_5510MHz
:Brook Cheng

FCC_15.407_PK_HF

FCC_15.407_AV_HF

1000 4000. 8000, 12000, 16000,

No.  Frequency
MHz
1 11020.000
2 16530.000
Note:

Frequency (MHz)
Level Limit Over
Line Limit
dBuV/m dBuV/m
47.60 74.00 -26.48
508.79 68.20 -17.41

1. Level = Read Level + Factor

2. Factor

3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

20000 24000,

Read
Level

Antenna Factor + Cable Loss - Preamp Factor

Factor

28000. 32000, 36000, 40000

Site :HC-CBO4
Condition :3m  ,Vertical
Mode :bedd_TX_5510MHz
Test By  :Brook Cheng

Level (dBuVim)

FCC_15.407_PK_HF

L T O N e B B

FCC_15.407_AV_HF

1000 4000.  8000. 12000 16000. 20000.
Frequency (MHz)

24000. 28000, 32000.

36000. 40000

No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB
1 11020.000 48.081 74.08 -25.99 55.13 -7.12 Peak
2 16530.000 50.63 68.20 -17.57 54.08 -3.45 Peak
Note:

1. Level = Read Level + Factor

2. Factor

3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.

Antenna Factor + Cable Loss - Preamp Factor

Site
Condition

:HC-CBO4
:3m Horizontal

RB/VB(kHz):1000 / 3000

Mode bed@_TX_5550MHz
Test By  :ling Chen
43oLevel (dBuvim)
1138 3
975
813
FCC_15407_PK.
650
B
-
488
325
16.3

5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730.5750

No. Frequency

Factor Remark

MHz
1 5417.850
2 5466.500
3 5543.150
4 5736.400
Note:

requency (MHz)

Level Limit Over Read
Line Limit Level
dBuV/m dBuV/m dB dBuV
53.44  74.80  -20.56 31.87
53.16 68.20 -15.04 31.57
107.89  ------ 86.15
54.68 68.20 32.33

1. Level = Read Level & Factor

2.
3.
4.

Factor
Over Limit = Level - Limit Line

Antenna Factor 3 Cable Loss - Preamp Factor

dB
21.57  Peak
21.59 Peak
21.74  Peak
22.27 Peak

The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.

5. The other emission levels were very low against the limit.

Site
Condition

:HC-CBO4
:3m ,Horizontal

RB/VB(kHz):1600 / 3

Mode
Test By

Level (dBuVim)

240_TX_5558MHz
:Ling Chen

13

113.8

97.5| 2

813

65.

FCC_15,407_AV

48.8] 1

325

16.3

5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650. 5670.5690. 5710.5730.5750
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB

1 5458.625 41.49  54.08  -12.51 19.90 21.59  Average

2 5552.250 93.98  ------ - - 72.14 21.76 Average
Note:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.
5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
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Site :HC-CBe4
Condition :3m  ,Vertical
RB/VB(kHz):1008 ; 3000
Mode bed®_TX_5556MHz
Test By :ling Chen

Level {dBuV/m)

5400  5430.5450.5470.5490.5510.5530.5550.5570.5690.5610.5630.5650.5670.5690.5710.5730. 5750

Site :HC-CBO4
Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3
Mode ed_TX_5550MHz
Test By :Ling Chen

Level (dBuVim)

0
FCC_15.407_AV

5400  5430.5450.5470.5490.5510. 5530.5650.5570.5500. 5610.5630.5650.5670.5600.5710.5730.5750

Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz aBuv/m  dBuV/m MHz dBuV/m  dBuV/m a8 dBuv a8
1 543.859  53.17 74,0  -20.83  31.61  21.56  Peak 1 5455.300  41.32  54.00 1973 21.59  Average
2 5462.125  53.33  68.20  -14.87  31.74  21.59  Peak 2 5551.980  90.61 ------ 65.86  21.75  Average
3 5554.700  103.41 ---—-- - 81.64  21.77  Peak
4 5733375 5471 68.20  -13.49  32.43  22.28  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CBe4 Site :HC-CBO4
Condition :3m  ,Horizental Condition :3m  ,Vertical
Mode :bed@_TX_5550MHz Mode :bed@_TX_5558MHz
Test By :Brook Cheng Test By  :Brook Cheng
JopLevel (BuVim) Jpglevel (¢BuVim)
875 87.5|
754 FCC_15.407_PK_HF 750l FCC_15.407_PK_HE
’ SR 1 O ]
62.5| 62.5(
FCC_15.407_AV_HF FCC_15.407_AV_HE
500 1 50.0) 1
375 37.5|
25.0| 25.0|
125 12.5(
1000 4000 8000. 12000 16000. 20000.  24000. 28000. 32000 36000. 40000 1000  4000. 8000. 12000. 16000.  20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Linmit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m Mz dBuv/m  dBuV/m 8 dBuv a8
1 11160.000  47.48 7400  -26.52  54.42 -6.94  Peak 1 11100.880  48.65  74.00  -25.35 55.59 -6.94  Peak
2 16650.000  49.78  68.20  -18.42  53.28 -3.50  Peak 2 16650.860  50.71  68.20  -17.49 54.21 3.5 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.

TEL : +886-3-582-8001
FAX : +886-3-582-8958

Page Number 27 of 36




Report No.: 2470803R

D DEKRA

Site :HC-CBe4
Condition :3m  ,Horizontal
RB/VB(kHz):1008 ; 3000

Mode bedd_TX_5676MHz
Test By :ling Chen

Level {dBuV/m)

FCC_15.407_PK|

" ) ot

5400  5430.5450.5470.5490.5510.5530.5550.5570.5690.5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MH2)
Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level

MHz dBuv/m  dBuV/m

1 5666.525 106.51  ------

Site :HC-CBO4
Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3000
Mode ed_TX_5670MHz
Test By :Ling Chen

Level (dBuVim)

FCC_15.407_PK

5400  5430.5450.5470.5490.5510. 5530.5650.5570.5500. 5610.5630.5650.5670.5600.5710.5730.5750
Frequency (MHz)

Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
Mz dBuV/m  dBuV/m a8 dBuv L]

1 5675.450 102.19  --—---- - - 80.07 22.12 Peak
2 5749.825 54.78  68.20  -13.42 32.45 22.33  Peak

2 5732.150 55.03  68.20 32.75 22.28  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG Limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :bedd_TX_5676MHz Mode :bed®_TX_5670MHz
Test By :Brook Cheng Test By  :Brook Cheng
JopLevel (dBuV/m) JopLevel (dBuVim)
87.5| 87.5
754 FCC_15.407_PK_HF 750l FCC_15.407_PK_HE
62.5| 62.5(
FCC_15407_AV_HF FCC_15.407_AV_HF
500 1 50.0] 1
375 37.5|
25.0| 25.0|
125 12.5(
1000 4000 8000. 12000 16000. 20000.  24000. 28000. 32000 36000. 40000 1000  4000. 8000. 12000. 16000.  20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (Miiz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuv/m  dBuV/m MHz dBuV/m  dBuV/m d8 dBuv L]
1 11349.000 47.69 7400  -26.31 54.11 -6.42  Peak 1 11340.000 47.73  74.00  -26.27 54.15 -6.42  Peak
2 17010.000 50.68  68.20  -17.60 54.25 -3.65  Peak 2 17010.000 50.34  68.20  -17.86 53.99 -3.65  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site :HC-CBe4
Condition :3m  ,Horizontal
RB/VB(kHz):1008 ; 3000

Mode be8@_TX_553@MHz
Test By :ling Chen

Level {dBuV/m)

FCC_15.407_PK

5400  5430.5450.5470.5490.5510.5530.5550.5570.5690.5610.5630.5650.5670.5690.5710.5730. 5750

Frequency (MH2)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuv/m  dBuV/m

1 5447.075 56.83  74.00  -17.17 35.25 21.58  Peak
2 5061.075 54.67  68.20  -13.53 33.08 21.59  Peak
3 5542.275 182,61  ------ --eoeo 80.87 21,74 Peak
Note:

Site :HC-CBO4
Condition :3m  ,Horizontal
RB/VB(kHz):1000 / 3

Mode e80_TX_5530MHz
Test By :Ling Chen

Level (dBuVim)

o
FCC_15,407_AV.
8.3 1
R

5400  5430.5450.5470.5490.5510. 5530.5650.5570.5500. 5610.5630.5650.5670.5600.5710.5730.5750
Frequency (MHz)

No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuV dB

21.71 21.58 Average

1 5450.925 43.29 54.00
- 68.94 21.71  Average

2 5534.575 90.65 - -

Note:
1. Level = Read Level + Factor

to comply with AVG limit.
. The other emission levels were very low against the limit.

n

1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed to comply with AVG limit.
to comply with AVG limit. 5. The other emission levels were very low against the limit.
5. The other emission levels were very low against the limit.
Site :HC-CBe4 Site :HC-CBe4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz): 1000 / 3080 RB/VB(kHz):1800 / 3
Mode be80_TX_5530MHz Mode e80_TX_553@MHz
Test By  :ling Chen Test By :Ling Chen
43oLevel (dBuvim) 43pLevel (@BuVim)
1138 1138
3
975 7.5
2
813 813
FCC_15407_PK.
650 65.0
1 N FOC_15.407_AV
488 48.5] |
325 32.5
16.3 163
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670. 5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590. 5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m MHz dBuV/m dBuV/m dB dBuV dB
1 5441.300 55.31  74.00  -18.69 33.73 21.58  Peak 1 5453.025 41.85  54.08  -12.15 20.27 21.58  Average
2 5460.025 53.e1 68.20 -15.19 31.42 21.59 Peak 2 5534.400 87.68  ------ - - 65.97 21.711 Average
3 5537.200  181.42  ------ oo 79.70 2172 Peak
Note:
Note: 1. Level = Read Level + Factor
1. Level = Read Level + Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 3. Over Limit = Level - Limit Line
3. Over Limit = Level - Limit Line 4. The peak result complies with AVG limit, AVG result is deemed
4. The peak result complies with AVG limit, AVG result is deemed

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :be80_TX_5530MHz Mode 1beBO_TX_5530MHz
Test By  :Brook Cheng Test By  :Brook Cheng

Level (dBuV/m)

Level (dBuVim)

87.5 87.5)

750 FCC_15407_PK_HF 750 FCC_15.407_PK_HF

625 62.5

FCC_15.407_AV_HF FCC_15.407_AV_HF

50.0 1 50.0 1

37.5 7.5

250 250

125 125

1000 4000.  8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  8000. 12000 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m MHz dBuV/m dBuV/m dB dBuV dB

1 11060.000 47.78 74.80 -26.22 54.81 -7.83 Peak 1 11060.000 47.17 74.00 -26.83 54.20 -7.83 Peak

2 16590.000 50.97 68.20 -17.23 54.44 -3.47 Peak 2 16590.000 50.13 68.20 -18.07 53.60 -3.47 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
Site :HC-CBR4 Site :HC-CBo4
Condition :3m ,Horizontal Condition :3m ,Horizontal
RB/VB(kHz):1008 / 3008 RB/VB(kHz):1000 / 3
Mode be80_TX_5610MHz Mode e80_TX_5610MHz
Test By :ling Chen Test By :Ling Chen
430Level (aBuvim) 43gLevel (¢BuVim)
1138 113.8|
97.5| 97.5
81.3| 81.3|
T FCC_15.407_PK.
65.0| 65.0|
o i |Fec 11407 v
48| u 48.5 4
325 32.5(
16.3| 16.3|
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690. 57 10.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650. 5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Freguency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 5433.425 53.51 74.00 -20.49 31.94 21.57 Peak 1 5422.750 41.46 54.00 -12.54 19.89 21.57 Average
2 5465.800 52.65 68.20 -15.55 31.06 21.59 Peak 2 5597.575 89.61 - -- - - 67.71 21.90 Average
3 5610.700 183.34 ----—- 81.41 21.93 Peak
4 5744.925 55.97 68.20 33.65 22.32 Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2470803R

site :HC-CBe4 Site :HC-CB04
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1000 / 3000 RB/VB(kHz):1000 / 3
Mode be8P_TX_S618MHz Mode 286_TX_5618MHz
Test By :ling Chen Test By :ling Chen
43oLevel [dBuvim) 13pLevel (dBuVim)
113.8 113.8|
3
975 97.5|
2
813 813
T 1 T FCC_15.407_PK.
65.0| 65.0|
b " ‘o FCC_151407_AV
488 48,
il Il
325 32.5|
16.3| 16.3|
5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730.5750
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz aBuv/m  dBuV/m MHz dBuV/m  dBuV/m a8 dBuv a8
1 5450.925  53.72 74,0  -20.28 32,14  21.58  Peak 1 5453.375  41.37  54.00 19.79  21.58  Average
2 5469.360  52.86  68.20  -15.34  31.27  21.59  Peak 2 5615.775  86.87 ------ 64.12  21.95  Average
3 5617.525  99.96 ----—-- e 78.61  21.95  Peak
4 5736.525  54.98  68.20  -13.39  32.68  22.32  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.
to comply with AVG limit.
5. The other emission levels were very low against the limit.
Site :HC-CBe4 Site :HC-CBO4
Condition :3m  ,Horizental Condition :3m  ,Vertical
Mode :beB@_TX_5610MHz Mode :be88_TX_5618MHz
Test By :Brook Cheng Test By  :Brook Cheng
JopLevel (BuVim) Jpglevel (¢BuVim)
875 87.5|
754 FCC_15.407_PK_HF 750l FCC_15.407_PK_HE
62.5| 62.5(
FCC_15.407_AV_HF FCC_15.407_AV_HE
500 1 50.0) 1
375 37.5|
25.0| 25.0|
125 12.5(
1000 4000 8000. 12000 16000. 20000.  24000. 28000. 32000 36000. 40000 1000  4000. 8000. 12000. 16000.  20000. 24000. 28000 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  level  Linmit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m Mz dBuv/m  dBuV/m 8 dBuv a8
1 11220.000  47.63  74.00  -26.37  54.31 -6.68  Peak 1 11220.880  48.68  74.00  -25.32 55.36 -6.68  Peak
2 16830.000  51.48  68.20  -16.88  54.97 -3.57  Peak 2 16830.880  50.45  68.20  -17.75 54.62 -3.57  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Linit Line
4. The peak result complies with AVG limit, AVG result is deemed 4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit. to comply with AVG limit.
5. The other emission levels were very low against the limit. 5. The other emission levels were very low against the limit.
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D DEKRA

Site :HC-CBe4 Site :HC-CB@4
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
RB/VB(kHz):1008 ; 3000 RB/VB(kHz):1000 / 3
Mode :bel6@_TX_557@MHz Mode :bel6@_TX_S5578MHz
Test By :ling Chen Test By :ling Chen
1 Level (dBuV/m) 1 Level (dBuVim)
113.8| 113.8|
97.5| 97.5|
2
81.3] 81.3]
65.0| 65.0|
FCC_15,407_AV
[FCC_15,407 AV
48.8| 48.8| e
325 325
16.3| 16.3|
5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750 5400  5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630.5650.5670.5690.5710.5730. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level

MHz dBuv/m  dBuv/m dB dBuv. dB MHz dBuV/m  dBuV/m dB dBuV dB
1 5428.875 68.47 74.00 -5.53 46.90 21.57 Peak 1 5436.225 48.60 54.00 -5.40 27.82 21.58 Average
2 5461.950 59.13  68.20 -9.07 37.54 21.59  Peak 2 5564.850 87.99  ------ - - 66.10 21.80  Average
3 5567.825 160.48 - - 78.68 21.80 Peak
4 5728.825 63.49  68.20 -4.71 41.22 22.27  Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level + Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.

Site :HC-CBO4 Site :HC-CBO4
Condition :3m  ,Vertical Condition :3m  ,Vertical
RB/VB(kHz):1600 / 3000 RB/VB(kHz):1060 / 3

Mode :bel6@_TX_5570MHz Mode :be16@_TX_S57MHz
Test By  :Ling Chen Test By :Ling Chen

Level (dBuVim)

- 43gLevel (@Buvim)

138 1138

ors| 2 7.5

2
813 813
T FCC_15.407_PK.
65 5 + 65.0
N " FCC_151407_AV
J—
325 325|
163 163
5400 5430.5450.5470.5480.5510.5530.5550.5570.5590.5610.5630. 5650.5670.5690.5710.5730. 5750 5400 5430.5450.5470.5490.5510.5530.5550.5570.5590.5610.5630. 5650.5670.5690.5710.5730. 5750
Frequency (MH2) Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark No. Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level

MHz dBuV/m dBuV/m dB

MHz dBuV/m dBuV/m dB dBuV dB

1 5433.075 67.96  74.00 46.33 21.57  Peak 1 5421.175 48.46  54.00 -5.54 26.89 21.57  Average
2 5460.55@ 56.81 68.20 35.22 21.59 Peak 2 5557.325 84.33 - - - 62.55 21.78 Average
3 5549.975 96.86 - 75.11 21.75  Peak
4 5729.175 56.55 68.20 34.28 22.27 Peak
Note:
1. Level = Read Level + Factor
Note: 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
1. Level = Read Level & Factor 3. Over Limit = Level - Limit Line
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 4. The peak result complies with AVG limit, AVG result is deemed
3. Over Limit = Level - Limit Line to comply with AVG limit.
4. The peak result complies with AVG limit, AVG result is deemed 5. The other emission levels were very low against the limit.

to comply with AVG limit.
5. The other emission levels were very low against the limit.
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Report No.: 2470803R

D DEKRA

Site
Condition
Mode

Test By

:HC-CBO4
:3m,Vertical
1be160_TX_S570MHz
:Brook Cheng

Site :HC-CBO4
Condition :3m  ,Horizontal
Mode :bel60_TX_5570MHz
Test By  :Brook Cheng

Level (dBuVim)

100tevel (dBuvim) .
87.5 87.5)
750 FCC_15407_PK_HF 750 FCC_15.407_PK_HF
625 62.5
FCC_15.407_AV_HF FCC_15.407_AV_HF
50.0 1 50.0) 1
37.5 7.5
250 250
125 125
1000 4000.  8000. 12000. 16000, 20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  8000. 12000 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
No.  Frequency Level Limit Over Read Factor Remark No.  Frequency Level Limit Over Read Factor Remark
Line Limit Level Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV dB
1 11148.000 47.21 74.80 -26.79 54.06 -6.85 Peak 1 11140.000 47.48 74.00 -26.52 54.33 -6.85 Peak
2 16710.000 48.97 68.20 -19.23 52.50 -3.53 Peak 2 1671@.000 49.03 68.20 -19.17 52.56 -3.53 Peak
Note: Note:

1. Level Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The peak result complies with AVG limit, AVG result is deemed
to comply with AVG limit.

5. The other emission levels were very low against the limit.
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